AW TA ProbucT TESTING

Australian Wool Testing Authority Ltd — rading as AWTA Product Testing
ABMN, 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victorla 3031
PO. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : VERTILUX PTY LTD TEST NUMBER : 7-562715-BV
PO BOX 611 DATE . 15/10/2008
TULLAMARINE VIC 3043 ORDER NUMBER : 71130

SAMPLE DESCRIPTION  <Cliemts ref: "Buroview”
Woven fabric
Colour: Coal
Mominal composition: 100% Trevira CS
Nominal mass: 130g/m2
Nominal thickness: 0.38mm

AZ+E5E0: 2=100% Test for Flammsbility of Materials
DATE TESTED: Flammability Index: 1 Range 0 - 100 for most material
13/10/2008 ‘Length = Width
Spread Factor: Range 0 - 40 Eap ]
Heat Pactor: Range 0 — upward i 4 1
Maximum height (d) mean SIS i
cv 0.0 gt i
Time (t) mean unfa n/la =
cv n/a ifal il 2
Heat " (a) mean 1:51% 1.5 ' degC min
i ov 15.5 15.5 Y
No of specimens tested [ ! &

These test results relate only to the behaviour of the test Eﬁecihlehs Of the
material under the particular conditions of the test, and they are not
‘intended to be the sole criterion for assessing -the péfeat:l.énl flré

‘hazard of the material in use 7.
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